
1 75-0030 REV A 1/24/11 

 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

    

    

    

Westin Automotive Products, Inc. 

5200 N. Irwindale Ave. Ste 220 

Irwindale, Ca 91706 

Thank You  for choosing Westin products 

For additional installation assistance please call 

Customer Service (800) 793-7846 

www.westinautomotive.com 

AUTOMOTIVE PRODUCTS, INC. 

APPLICATION: 2011-UP CHEVY SILVERADO 2500/3500 HD 

PART # 57-3610, 57-3615 

HDX GRILLE GUARD 

ITEM QUANTITY DESCRIPTION TOOLS NEEDED 

1 1 GRILLE GUARD 18MM SOCKET 

2,3 2 BUMPER SUPPORT BRACKET (2) DRIVERS SIDE, (3) PASSEN-

GER SIDE 

18MM WRENCH 

4 4 M12 HEX HEAD B OLTS 16MM SOCKET 

5 8 M12 FLAT WASHERS 16MM WRENCH 

6 4 M12 LOCK WASHERS RATCHET 

7 4 M12 HEX NUTS TORQUE WRENCH 

8 6 M8 HEX HEAD BOLTS 1/2” DRILL BIT AND DRILL 

9 12 M8 FLAT WASHERS  

10 6 M8 LOCK WASHERS  

11 6 M8 HEX NUTS  

1. Remove contents from box, verify all parts listed are present and free from damage. Carefully read and understand all instructions 

before attempting installation. 

2. Start installation under the front of the vehicle. Remove the long factory bolts, (one per side), that go horizontally through the frame 

and tow hook, (Figure 1). Loosen but leave the bottom bolts in the tow hooks in place. NOTE: If the vehicle is not equipped with 

tow hooks, hardware is provided to bolt the tab on the Grille Guard to the side of the frame described in Step 5. 

3. Open the hood. Carefully pry up the plastic clips holding each end of the rubber air deflector in place to access the end of the frame 

channel, (Figure 2 & 3). NOTE: Pay close attention to the location of each clip for easy reinstallation. Remove the 3-bolt mounting 

plate bolted to the end of the frame on the driver and passenger side, (Figure 4 & 5). 

4. Select the driver side Bumper Support Bracket. Insert the Bracket through the opening in the bumper. Line up the (3) holes in the 

Bracket with the holes in the end of the frame. Bolt the Bracket to the frame with the included (3) M8  Hex Bolts, (6) M8 Flat Wash-

ers, (3) M8 Lock Washers and (3) M8 Hex Nuts, (Figure 6A & 6B). Hold the Bracket up flush against the back of the bumper and 

tighten the hardware. Repeat this step for the passenger side Bumper Support Bracket installation.  

5. With assistance, place the Grille Guard on stands at the approximate installation height. Hold the Grille Guard up to the front bumper 

and insert the bottom mounting tabs on the Grille Guard through the openings for the tow hooks, (Figure 7). NOTE: It may be neces-

sary to loosen or temporarily remove the tow hooks for more clearance for the Mounting Tabs. Line up the slots in the tabs with the 

holes for the long tow hook bolts removed in Step 2, (Figure 8). Bolt the tabs to the frame with the tow hook bolts. Do not tighten 

hardware at this time. NOTE: If the vehicle is not equipped with tow hooks, use the included (2) M12 Hex Bolts, (4) M12 Flat 

Washers, (2) M12 Lock Washers and (2) M12 Hex Nuts to bolt the tabs on the Grille Guard to the sides of the frame. 

6. Push the Grill Guard back against the bumper. Level and adjust the Grille Guard and tighten the hardware, (Figure 9). IMPOR-

TANT: Make sure that the Grille Guard is in the proper position. DO NOT PROCEED until the Grille Guard is level and aligned on 

the vehicle. 

7. Use the slot in the mounting tab on the Grille Guard as a guide and drill a 1/2" hole through the center of the slot, the bumper and the 

Bumper Support Bracket behind the bumper installed in Step 4. NOTE: Start with a smaller sized drill bit and work your way up to 

1/2" in small steps.  

8. Bolt the Grille Guard to the bumper and Reinforcement Bracket with the included (2) 12mm x 45mm Hex Bolts, (4) 12mm Flat 

Washers, (2) 12mm Lock Washers and (2) 12mm Hex Nuts, (Figure 10).  Check for level and align Grille Guard as necessary. Once 

properly adjusted, tighten all hardware. 

9. Reinstall the rubber air deflector using the factory hardware. 

10. Torque all M12 fasteners to 45-50 ft lbs all M8 to 35-40 ft lbs 



2 75-0030 REV A 1/24/11 

 

(Fig 1) Pictured from below bumper 

Remove long factory tow 

hook bolt (if equipped) 

(Fig 2) End of rubber air deflector 

on driver side pictured from 

above bumper 

View of rubber air deflector pictured 
from inside of front bumper 
(through opening in bumper) 

Fig 3 

Fig 4 

Remove (3) factory hex bolts and cover plate w/clips 

Fig 4 

Fig 5 

(3) M8 Hex Bolts 
(6) M8 Flat Washers 
(3) M8 Lock Washers 
(3) M8 Hex Nuts 

Fig 6A 



3 75-0030 REV A 1/24/11 

 

Driver side Support Bracket illustrated 
to show Bracket position inside 
against the back of the front bumper Fig 6B 

Fig 7 

Insert mounting tab 
on Grille Guard 
through opening in 
bumper cover.  

Fig 8 

Fig 9 

Once properly mounted and aligned to the vehicle, 
center punch location and drill 1/2" hole through 
slot in Grille Guard Bracket, front bumper and Sup-
port Bracket behind front bumper (see Figure 6) 

M12 Hex Bolt 
(2) M12 Flat Washers 
M12 Lock Washer 

M12 Hex Nut 

Fig 10 


